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Mounting instruction
SUNFLOWER LADLES

Insert Z profil under the guard bolt of the 
cutting bar.

2

Fix the ladle on a bracket with six screws 
and locknuts.

1

Position the guard into the brackets and 
slide with the aid of the threaded screw by 

using pneumatic wrench.

4

Once fixed Z profil will not need to be 
taken off. It does not interfere with the 

harvestof other cereal.

3

When the ladles are installed you should not 
be able to see any guard tips. You should 

only see the knife between the ladles.

5

The side part fixed along the end-divider 
and it’s adjustable horizontally and vertically 
thanks to the angle and the side part support 
maintained with eight bolts (10x20). The left 
and right ladles must be attached along the 

side part with five bolts (8x12).

6

The covering sheet for the reel 
install with springs and hooks. 
The covering sheet will push 
the sunflowers heads to the 
conveyor bolt.

7
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Mounting instruction
SUNFLOWER LADLES

Part ref. Désignation Description Quantity Notes

a Profil Z Z support 1 144.5 cm

D
IV

IS
E

U
R

S
ID

E
 P

A
R

T

b Diviseur gauche Side part left 1

c Diviseur droit Side part right 1

d Support diviseur Support side part 2

e Cornière Angle 2

f Petite cornière Little angle 2 50x50 mm

g Rondelle / vis / écrou-frein Washer / screw / locknut 12 10x20 mm

h Rondelle / boulons / écrous Washer / square / neck bolt 10 8x16 mm

P
LA

TE
A

U
X

LA
D

LE
S

i Support à attache rapide Bracket 6 1x 240 mm + 5x165 mm

j Plateau rive gauche Ladle left 1 210 mm (width)

k Plateau rive droite Ladle right 1 210 mm (width)

l Plateau 3 doigts Ladle 3 guard tips 3 165 mm (width)

m Plateau 4 doigts Ladle 4 guard tips 1 240 mm (width)

n Boulons / écrous frein Square / locknut 50 6x10 mm

o Plaque à rabatteurs Covering sheet 3 1,27 m

p Bride Metal tongue 9

q Crochet + ressort Hooks + spring 9

r Vis / écrous frein Screw / locknut 9 6x10 mm


